| | HYUNDAI |
Customer DUFERCO . - B . 7 STE E L
PO No. 32201807C411 INSPECTION CERTIFICATE PAGL. .. 11/31
Factory 63, Jungbong-Daero, Dong-gu, Incheon, 5. Korea
L/C No, 2018AMS274 EN 10204(2004) TYPE 3.1
{ ) Certficate No. |1M20180903201-1
C i e
ommadity CHANNEL Class certificate No.
Specification | ASTM AS72 G50/A992/CSA G4021-13 SMWMB4EWM) . Issue date 2018-09-20
Impact Test(L)
] ) Chemical Composition Tensile Test Yield | BEND [~ " Remarks
Dimensions Length | Heat No. Quantity| Weight = - tendie | Vieia _{Ratios| TEST V~N?‘d‘ < (mpact Speci
) k) | € |Si|Mn] P | S [cu|Ni|Mo]cr[a] V| ne]sn|c T = T o AVG| 1 | 2 | 3 sive)
=160 x 1000 *x100 - x1000 =10 N/mm2 % - - ) -
CN12" 207 LBS/FT {404 549 | 420 | 240 | 0766
i f 00 FT D 149149 . 21 7866|1917 |70 {26 {6 |23 (10| 2 |14} 4 3 15} 10§ 36 53g | 401 | 260 |0746
CN12* 20.7 LBS, A0 o - - 550 | 411 | 26.0 |0.748
/FT 0.00 FT| D 149151 336] 126336|18 16| 7020} 7 |22} 9 2 121 3 3:i15} 9|35 sas | 402 | 265 |o738
CN12 207 LBSAFT |40 553 | 413 | 250 |0 } A
h LBS/F 00 FT| D 149152 336 126336|18 (15| 723i28 1 6 |24 10| 2 1 20| 4 3114 9 {37 5ag | 405 | 260 |oydo ) R} 'g
f 1y ESP NS
CN12" 207 LBS/FT |4 2 549 | 405 | 265 |0,
: / 0.00 FT| D 149154 204] 110544|19 |16 (6823 |1 6 (22|10} 2 | 16| 4 2113] 9136 t42 | 403 | 260 |04l il | IRV W——
CN12" 20.7 LBS/FT .00 F 549 | 425 | 240 10775
2 /F 4000 FT| D 149155 134 s0384i18 |19 |76 |25 | 6 12|11 | 3 |19 4 3117{91]37 542 | 418 | 245 0772
CN12" 250 L8S/T y 558 | 396 | 270 | 0710
25 S/FT 4000 ¥Y| D 149145 6 2718120 {16 | 70124 | S [ 26 11| 2 16| 5 3 {1 | 11| 38 557 | 392 | 275 o711
1
CN12" 25, Y 555 | 414 | 250 |0.746
25.0 L3SAT 4000 FT| D 149146 264{ 119592{18 |17 |71 {29 | 6 |28 | 9 1118} 4 2|15 |11 38 sl | 406 | 255 |0737
12* 25. 1 557 | 427 | 235 | 0767
C-N 2 25(? L8S/FT 4000 FT| D 149147 216 97g48| 20 [17 |71 {2315 12818 21134 3 2 115|121 37 57 | 422 | 240 | 0765
CN1Z® 304 §73 | 414 | 250 | 0723
12 300‘ LBS/FT 40.00 FT| D 144796 2 1088|192 |19 {73 {22 | 6 |28} 9 2 §1714% 3 2122111 37 869 | 411 | 255 |0723
CN12" 30. 550 | 381 | 245 |0693
12 300, LBS/FT 40.00 FT| D 146460 4 7616|117 1770 |17 | 3 2419 21101 3 2 11311} 33 547 | 377 | 255 |06%0
Sue TATAL 1,623 | 650,358 z=zs== NEXT ======
Note
(1) Ceq: (CE=C+Mn/6+Cr/5+V/5 +Mo/5 +Ni/15+Cu/15)
(2} Gauge length : 200 mm
(B} Y.R = YS/TS
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE % p / ; t
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER.
- General Manager of QA Team
This test report can be verified the authenticity to scan the top-right QR code via ‘Qreal” mobile app. 2018.09.27.11.04:33 9300332 HMS 1 302{A)-3a  A4(210x297)



Contract No, i HYUNDAI 3
Customer DUFERCO T S i i o STEEL
PO No. 32201807¢411 - S | INSPECTION CERTIFICATE PAGE [ 2/3]
Factory 63, Jungbang-Daero, Dong-gu, Incheon, S. Korez
B - g
L/C No. 2018AMS274 EN 10204(2004) TYPE 3.1
( ) Certificate No. | IM20180903901-2
Commodity CHANNEL Class certifiate Mo,
Specification ASTM AS72 GSO/AS92/CSA (G40.21-13 SOWM(345WMV) Issue date 2018-09-20
Chemical Composition Tensile Test Impact Test({L)
) g emical Composi ensi < | ¥ietd | BEND - Remarks
A V-Not C
Dimensions Length | Heat No. Quantity| Weight : = Fomie T Vietd = tiom| TEST fiokch (Impact Specimen
@) | k) | C|si|MalP s [ca|Ni[Molcrlafv mnfsnfceni | | fdme o fom ave| 1 | 2 | 3 s
*100 x1000 =100 1000 =10 N/mm2 % - - -

CN1Z" 30.0 LBS/FT | 4000 FT|D 149140 s| 27|11z |70|2e|e |2af0| 2|3z is|2]ss gg ggg ﬁg b

CN12" 300 L8S/FT  |40.00 FT| D 149141 216| 11750618 |19 |72 |25 | 4 |25 (13| 2|24} 4|3 {17 |10] 38 ggg gg‘é %}2 8;%;

CN12*30.0 LBS/FT | 40,00 FT| D 149142 78] mpa|20 | |73|2a|3|22fw)2|s]a]2]12]9 |38 ggg Ers %gg gggg

CNIS"33.9 LBS/FT  |40.00 FT| D 149041 18] ano7of|18|ejvil30! 8 {2812 |19{3 |3 1.]4]|3 Eredl 54 P e

CN15- 339 LBS/FT | 4000 FT| D 149042 96| seodo|17|1el72]28i6 j2s| 9|2 |2n]| 4|3 wr|i2]ze ggg ggg gz-g s

CNIS* 339 LBS/FT  |4000FT|D 149043] 210 129350|19 |16 |71 |20 | 6 |20 {10 2 f18| 4|3 |15] 9 |37 Ei R 2305078

CNIS* 339 LBS/FT | 4000 FT| D 140047 66| aoso0|i9l16|70lz2al 7 lasjun]| 223 |3 |w]12]3 B ggg 21040.71¢

CN15" 319 (BSFT  |4000FTD14soss]  120] 7aso0fis|us|7ziie|s ielo|z2]8 a2l g‘;g 36 1 pRrs

CN15* 339 LBSFT  |4000FT|D 145003] 30! 1sasej1s|is |71 |24] 8 f2sf0]2¢13)3 |2 .|n]|3s 235 ggé S U

CN15- 400 LBS/FT | 4000 FT| D 140014 5| se30) o 1wfmsafwo] 2w 7]2l12]3%6]4|36[6]|3s i SR e

SUB TOTAL 842| 497,208
Note
{1) Ceq: {CE=C+Mn/6+Co/5+VI5+MofS+Nif15+Cu/15)
(2) Gauge length : 200 mm
@) YR = YS/TS d
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE % = /64’!
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER.

3 General Manager of QA Team

This test report can be verified the authenticity to scan the top-right QR cade via "Qreal” mobile app. 2016.09.27.11:04:33 9300332 HMS 1 102{8)-3a  A4{210x297)



Contract No. - HYU”DH'
Customer DUFERCO - PE. ] ) STEEL
PO No. 32201807C4LL INSPECTION CERTIFICATE PAGE . [3/3]
Factory 63, Jungbong-Daero, Dong-gu, Incheon, S. Korea
L/C No. 2018AMS274 EN 10204(2004) TYPE 3.1 -
E— ( ) Certificate No. | IM20180303901-3
Commodity CHANNEL ‘Elagcemﬁmte No,
Specification ASTM A572 G50/A992/CSA G40.21-13 S0WMB45WMY) Issue date 2018-09-20
Chermical Compositi Tensite Test Smpact Tess(l)
§ N emical Composition ensile Tes Yield | BEND " e
Dimensions Length | Heat No. Quantity, Weight : : . R i TEST V-Natch < (lmP::';m:imm
@ | oy |c]si|mn|P |5 |cufmilmolcr[ajv nfsn|ceal | | Jeraie [ Vi | Plengton av[ 1| 213 o
=100 x1000 %100 x1000 0 N/mm2 % - - - :
CN15" 400 LBS/AFT  {40.0G FT|D 149038 sel esaaefl18 st jaslaiefal2iml3iziylng ggz i %g-g g-ggg
CNIY 900 L85/ |40.00 FT|D 149039  168] 123968| 18 |6 |ee 28| 7 {3af12f 2 |26) 4} aj1rj1a|38 i A09q 29 o1
CN15” 400 LBS/FT {4060 FT|D 149040 ) ||| s |wiul2|alajajir|nls I il e e
TOTAL 2,759} 1,361,100 —wsssx END s==s==
Note
{1} Ceq; {CE=C+ Mn/G+Cy/5+V/5+Mo/5+Nif154 Cufls)
(2) Gauge length : 200 mm
BIYR = YS/15
WE HEREBY CERTIEY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE % & / é :“
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER.
Y General Manager of QA Team
This test report can be verified the authenticity to scan the top-right QR code via 'Qreal™ mobile app. 2018.09.27.11:04:33 9300332 HMS [ 102(A)-32  A4(210x297)



